

## CONSOLIDATED TEST REPORT

### SAMPLE INFORMATION:

1. Sample Description: **HEADPHONE**
2. Model, Specification, Grade: **38066**
3. Trade Name: **N/A**
4. Serial/Batch No of Sample: /
5. Manufactured Date: /
6. Manufacturer: **GOYA IMPORTACIONES Y DISTRIBUCIONES S.L.**
7. Manufacturer Address: **PLATAFORMA LOGISTICA DE ZARAGOZA C/TRAPANI 27 EDIFICIO 50197 GOYA, SPAIN**

### CLIENT INFORMATION:

1. Applicant: **GOYA IMPORTACIONES Y DISTRIBUCIONES S.L.**
2. Applicant Address: **PLATAFORMA LOGISTICA DE ZARAGOZA C/TRAPANI 27 EDIFICIO 50197 GOYA, SPAIN**
3. Applicant Post Code: /
4. Applicant Telephone: /
5. Test Standards:

**IEC62321:2008**  
**IEC62321-4:2013**  
**IEC62321-5:2013**

### REMARKS:

1. The test data obtained and the report issued by laboratories other than UNI are provided by the applicant to us for data consolidation purposes. The report shall not be reproduced in part without written approval of us.
2. Characterization & Condition of sample: Normal.
3. Ambient Condition During Testing: (15~22) °C (20~40) % RH
4. Date of Consolidated: Jan, 25, 2018

Reviewer :

*Jazmin*

Approved & Authorized Signer





## CONSOLIDATED TEST REPORT

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
01	Metal plug		SGS	GZ1303259658/CHEM Date:Mar.28,2013	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
02	Wired Earphone diaphragm		SGS	SHAEC1306132201 Date:27,Apr.2013	Cd:N.D Pb:23 Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
03	Sheet iron		SGS	CANEC1302661203 Date:11,Mar.2013	Cd:N.D Pb: 3 Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
04	Red line skin		SGS	CANEC1000575101 Date:SEP.15,2011	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
05	Black line skin		CTI	RLSZB000380950001 Date:NOV.18,2011	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
06	Wire core		SGS	CE/2010/14649 Date:JUL.28.2011	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D
07	Eardrum		SGS	CANEC1000575101 Date:SEP.03,2011	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
08	Plastic shell		CTI	RHS01F01551606E	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
09	EPOXY POLDING COMPOUND		SGS	KA/2012/81442	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
10	Screw		SGS	GZ0906052059/CHEM Date:JUN.13,2011	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D
11	APS liquid adhesive		SGS	GZ1303259658/CHEM Date:Mar.28,2013	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
12	Chip		SGS	SHAEC1306132201 Date:27,Apr.2013	Cd:N.D Pb:23 Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
13	PCB		SGS	CANEC1302661203 Date:11,Mar.2013	Cd:N.D Pb: N.D Hg:N.D Cr <sup>6+</sup> :N.D PBBS:N.D PBDES:N.D
14	USB		SGS	CE/2011/73636 Date:2011/07/26	Cd:N.D Pb:N.D Hg:N.D Cr <sup>6+</sup> : N.D PBBS:N.D PBDES:N.D

**P=PASS****ND=NOT DETECTED**

**SAMPLE PHOTO:**





**END OF REPORT**